e < N
11 29" o,
& 30 731

33
23
o % 63 /
¢ .
23%35

28 a

65 SX 2001 <2001><EU><600115>

FRAME
22267

21@ 023
%037
Pos Part Number Description Additional Text Quantity
0 5460314000090 FOOT REST R/S SILVER '98 1.00
1 46003001200 *FRAME SILVER 60/65 SX 2000 1.00
2 46003002000 SUB FRAME 60/65 SX '98 1.00
4 46003023000 SIDE STAND L=315MM 60/65 SX 1.00
5 46003024100 SIDE STAND BRACKET 60/65 SX'99 1.00
6 5460304000090 FOOT REST L/S SILVER 1.00
10 0931081003 HH SCREW DIN0931-M 8X100 1.00
11 0125080003 washer DIN 125 A -8.4 3.00
12 54310086200 Self locking nut M8 10.9 6.00
14 0107080203 AH OVAL H.SCREW DIN0170-M 8X20 2.00
15 0931080803 HH SCREW DIN0931-M 8X80 2.00




20 50203053000 CHAIN ROLL D=30MM 1.00
21 74003021000 BUSHING 8.2X 12X 6 2.00
22 0625006087 Grooved ball bearing 608 2RS C 2.00
23 36003014000 LOCK WASHER 8MM 5.00
25 0015080353 HH COLLAR SCREW M 8X35 WS=10 FC 1.00
28 54603044000 BOLT FOR FOOTREST 9,8 X 50 FS 2.00
29 54603041000 FOOTREST SPRING L/S & R/S 2.00
30 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00
31 0094032253 PIN DIN0094-3,2X25 STEEL 2.00
33 51003021000 SIDESTAND SPRING LONG 1.00
35 0015080163 HH COLLAR SCREW M 8X16 WS=10 2.00
37 0015080203 HH COLLAR SCREW M 8X20 WS=10 1.00
40 50210086000 Plug SFL16 2.00
42 0015060453 HH COLLAR SCREW M 6X45 WS=8 525 SMR 2.00
43 0021060003 Washer DIN9021-A 6.4 ONLY USA 4.00
44 56509064100 Self locking nut M6 - 10 2.00
45 55007016001 PVC-HOSE 7X10 PER METER 0.00
46 50303089000 ANGLE PIECE '97 2.00
62* 0797060003 TOOTH LOCK WASH. DIN6797-A 6,4 1.00
63 58303063000 BRAKE LEVER STOP '93 1.00
64 0991060203 FLAT H.SCREW DIN7991-M6X20 1.00

* = New part




